
www.manaraa.com

University of Tennessee, Knoxville University of Tennessee, Knoxville 

TRACE: Tennessee Research and Creative TRACE: Tennessee Research and Creative 

Exchange Exchange 

Masters Theses Graduate School 

12-2005 

Detection of Enteric Viruses in East Tennessee Public Ground Detection of Enteric Viruses in East Tennessee Public Ground 

Water Systems Water Systems 

Trisha Baldwin Johnson 
University of Tennessee - Knoxville 

Follow this and additional works at: https://trace.tennessee.edu/utk_gradthes 

 Part of the Geology Commons 

Recommended Citation Recommended Citation 
Johnson, Trisha Baldwin, "Detection of Enteric Viruses in East Tennessee Public Ground Water Systems. " 
[...]
Oct/03 2.5 3.1 1.9 15 15 15 1.15 2.63 0.64 7.1 7.2 7.0 156 158 154 

Nov/03 2.4 3.0 1.8 15 15 14 1.85 10.3 0.55 7.2 7.3 7.1 154 159 150 
Dec/03 2.5 3.1 1.8 15 15 14 1.18 9.87 0.53 7.3 7.4 7.1 155 156 152 
Jan/04 2.6 3.2 1.5 14 15 14 1.34 6.26 0.34 7.4 7.4 7.3 151 158 144 
Feb/04 2.6 3.2 1.2 15 15 14 3.31 29.1 0.42 7.3 7.5 7.1 149 154 138 
Mar/04 2.5 3.3 0.2 15 15 15 3.17 13.6 0.35 7.2 7.2 7.1 145 152 140 
Apr/04 2.7 3.2 2.0 15 15 15 0.88 4.21 0.36 7.2 7.3 7.1 146 150 142 

May/04 2.7 3.3 1.8 15 15 15 1.00 6.83 0.48 7.2 7.3 7.1 145 150 140 
Jun/04 2.8 3.3 2.0 15 15 15 3.84 20.5 0.33 7.2 7.3 7.1 152 156 148 
Jul/04 2.5 3.3 0.8 15 15 15 25.0 51.7 8.56 7.2 7.3 7.1 150 156 146 

Aug/04 2.6 3.3 1.4 15 15 15 2.30 31.9 0.53 7.2 7.2 7.1 153 156 150 
Sep/04 2.8 3.3 1.9 15 15 15 2.25 23.3 0.55 7.1 7.3 7.0 155 158 152 
Oct/04 2.8 3.3 2.0 15 15 15 1.03 3.51 0.51 7.1 7.2 7.1 156 158 154 

Nov/04 2.6 3.4 1.1 15 15 15 2.40 10.2 0.46 7.1 7.3 7.0 155 160 150 
Dec/04 2.6 3.4 0.6 15 15 14 5.11 46.6 0.66 7.2 7.3 7.0 154 156 150 
Abbreviations:  MLD, million of liters per day; °C, degrees Celsius; NTU, nephelometric turbidity units; mg/L as CaCO3,  
milligrams per liter as calcium carbonate



www.manaraa.com

 39

filtration through two high-pressure filters (anthracite, sand, and rock), phosphate for 

corrosion control, fluoride adjustment, and disinfection with chlorine.  Various water 

quality parameters for the raw spring water are collected on a daily basis by the water 

treatment plant.  Table 2-5 gives the monthly averages, maximums, and minimums for 

water temperature, turbidity, pH, and pumping rates measured at the water treatment 

plant for site S-2 from selected months of 2003 and 2004 (UTK was not able to obtain 

data for all of 2003 and 2004).  The water treatment plant for site S-2 also tests the raw 

water daily for the presence of total coliforms and E. coli using the IDEXX Colilert® 

Test, and the spring tested positive for both total coliforms and E. coli every day of 2004.  

This public water system was given a susceptibility score of “high” in the TDEC Source 

Water Assessment because the water is derived from a fractured/karst rock aquifer under 

the influence of surface water, and there are many potential contaminant sources in Zones 

1 or 2 of its Wellhead Protection Area.  These sources include septic systems, agricultural 

activities, livestock production, junk/trash in sinkholes, and abandoned wells. 

 For this virus study, site S-2 was assumed to have a “high risk” of fecal 

contamination.  The spring was sampled on March 29, 2004 and August 14, 2004.  

Samples were collected directly from the spring as it discharged from underneath a 

concrete enclosure which houses the pump and protects the spring orifice from surface 

runoff. 

Site S-4 

 Site S-4 is a spring that upwells from a large water-filled cavern in the underlying 

folded and faulted carbonate rocks.  The spring issues from the Early Ordovician-aged 

Mascot Dolomite, a siliceous dolomite member of the Knox Group.  During high flow, a 



www.manaraa.com

 40

Table 2-5.  Raw water-quality parameters measured by the treatment plant for site S-2 from selected months of 2003 and 2004.   
 
Month/ 

Year 
Daily Pumping Rate 

(MLD) 
AVG    MAX      MIN 

Temperature 
(°C) 

AVG  MAX  MIN 

Turbidity 
(NTU) 

AVG    MAX     MIN 

pH 
(standard units) 

AVG    MAX    MIN 
Jan/03 4.92 6.09 2.54 14 15 13 0.98 6.82 0.39 7.18 7.23 7.11 
Feb/03 3.63 5.68 0.57 14 15 12 11.71 53.30 0.88 7.18 7.31 7.00 
Mar/03 NT NT NT 15 15 14 3.83 16.20 0.80 7.36 7.49 7.28 
Apr/03 5.07 6.51 3.44 15 15 15 6.69 51.20 1.09 7.31 7.43 7.06 

May/03 5.45 7.00 2.88 15 15 15 4.05 27.34 0.88 7.60 7.81 7.41 
Jun/03 5.15 5.90 4.16 15 17 15 4.00 13.12 0.97 7.67 7.84 7.50 

Aug/03 5.22 6.25 3.86 16 17 16 15.34 97.80 1.43 7.41 7.49 7.30 
Sep/03 5.19 5.87 3.75 16 16 15 1.50 5.05 0.59 7.39 7.54 7.16 
Oct/03 4.73 5.90 3.48 15 16 15 1.53 2.83 1.00 7.09 7.33 6.92 

Nov/03 4.88 5.41 4.24 16 17 15 37.77 784 1.01 7.03 7.28 6.60 
Dec/03 4.84 5.75 3.10 15 15 15 2.59 9.10 1.29 7.13 7.20 7.04 
Jan/04 5.11 5.87 4.28 15 16 14 1.30 4.91 0.62 7.18 8.90 6.93 

Mar/04 4.92 5.64 3.18 15 16 15 2.01 12.70 0.73 7.21 7.70 6.95 
Aug/04 5.30 6.85 3.07 17 18 16 0.61 3.80 0.03 7.64 8.10 7.44 

Abbreviations:  NT, not tested; MLD, million of liters per day; °C, degrees Celsius; NTU, nephelometric  
turbidity units



www.manaraa.com

 41

large boil is visible but usually the spring looks like a large circular pond that outlets to a 

stream which eventually flows into a Tennessee Valley Authority (TVA) lake.  The area 

surrounding the spring has well-developed karst topography with abundant sinkholes.  

The spring is large and has an average discharge of about 66,000 LPM (14,450 GPM), 

but flows have been observed as low as 12,000 LPM (2,700 GPM) and as high as 

182,000 LPM (40,400 GPM). 

Site S-4 was used as the primary water source for a public water system from 

1941 to 1976 and during that time was pumped at an average daily rate of about 11 MLD 

(3 MGD).  However, the water quality of the spring was highly variable and the water 

had to be treated at a surface water plant.  In 1976, the utility drilled a well 610 m (2,000 

ft) northwest of the spring into a mine shaft of an abandoned and flooded zinc mine.  

Since that time the well has been used as the primary water source for the city (current 

population is about 8,000) and the spring now serves only as the backup source.  The well 

is pumped at an average daily rate of 11 MLD (3 MGD).  The utility pumps the spring for 

a few days at the beginning of each quarter to assess the water quality.  The spring is 

chemically similar to the well but has higher and more variable turbidity values.  Table 2-

6 gives some raw water-quality data collected by the water treatment plant for site S-4 

during pumping of the spring on the first few days of each quarter of 2004.  This public 

water system was given a susceptibility score of “high” in the TDEC Source Water 

Assessment because the state considers the well GWUDI and the spring a surface water 

source, and there are potential contamination sources located within Zones 1 or 2 of the 

Wellhead Protection Area such as highways, railroads, cemeteries, small farms that 

practice sludge application, and hazardous waste and superfund facilities. 



www.manaraa.com

 42

Table 2-6.  Raw water-quality parameters measured by the water treatment plant for site 
S-4 from days the spring was pumped in 2004. 
 

Date 
 

Daily  
Pumping  

Rate 
(MLD) 

Temperature 
(°C) 

Turbidity 
(NTU) 

Alkalinity 
(mg/L  

as  
CaCO3) 

pH 
(standard  

units) 

Hardness 
(mg/L  

as  
CaCO3) 

1/1/04 11.5 15 3 255 7.4 200 
1/2/04 11.9 15 2 250 7.3 210 
1/3/04 11.1 15 2 250 7.4 200 
1/4/04 11.5 16 4 255 7.4 200 
4/1/04 11.8 16 7 255 7.0 210 
4/2/04 10.5 15 7 245 7.0 210 
4/3/04 10.5 15 11 250 7.1 210 
4/4/04 11.1 15 11 245 7.1 210 
7/1/04 13.0 16 4 250 7.0 220 
7/2/04 13.1 17 4 250 7.1 210 
7/3/04 12.6 17 3 260 7.1 200 
7/4/04 11.5 17 3 255 7.1 200 
10/1/04 10.1 17 4 250 7.4 220 
10/2/04 9.7 16 5 245 7.2 210 
10/3/04 9.5 16 4 245 7.2 210 
10/4/04 12.1 16 3 240 7.3 210 
Abbreviations:  MLD, million of liters per day; °C, degrees Celsius; NTU, nephelometric 
turbidity units; mg/L as CaCO3, milligrams per liter as calcium carbonate 
 

 

 

 

 

 

 

 

 

 

 



www.manaraa.com

 43

For this virus study, site S-4 was assumed to have a “high risk” of fecal 

contamination.  The spring was sampled on June 7, 2004 and August 15, 2004.  Samples 

were collected from the spring pool, a few feet from the edge.   

Site W-2 

 Site W-2 is a well that was completed in 2001.  The well field for site W-2 is in a 

creek basin underlain by Ordovician-aged Knox Group formations.  The Knox Group 

consists of formations that are dominated by siliceous dolomite, interbedded limestone 

(thick in some places), and some sandstone beds.  The bedrock is fractured and karst and 

is overlain by about 9 m (31 ft) (in the immediate vicinity of the well) of the weathered 

clay residuum that typically blankets the Knox Group throughout the Valley and Ridge.   

The well is 34 m (111 ft) deep (see Drillers Report in Appendix 2-3).  Because of 

an extensive fractured zone from about 14 m to 25 m (47 to 83 ft) deep, drillers installed 

perforated or slotted steel pipe from 17 m to 25 m (55 to 83 ft).  The borehole is open 

from 25 m to 34 m (83 to 111 ft).  The estimated well yield is 3,800+ LPM (1,000+ GPM).  

The well is pumped at an average daily rate of about 1.5 MLD (0.4 MGD).  This well is 

one of four raw water sources (three wells and one spring) for a public water system that 

serves about 17,000 people.  Average daily production for all four sources combined is 

about 9.5 MLD (2.5 MGD) and site W-2 accounts for about 16% of that production.  The 

utility also purchases about 2.3 MLD (0.6 MGD) from a neighboring utility.  The three 

wells are pumped into the discharge pool of the spring where they mix together before 

being pumped to the water treatment plant.  All four raw water sources are designated by 

the state as GWUDI and are treated as surface water.  Treatment includes prechlorination, 

coagulation with ferric sulfate, pH adjustment with lime, sedimentation, flow through 



www.manaraa.com

 44

sand filters, disinfection with chlorine, fluoride adjustment, and zinc orthophosphate 

addition for pipe corrosion inhibition.   

Various water quality parameters for the raw water sources are collected on a 

daily basis by the water treatment plant.  Table 2-7 gives the monthly averages, 

maximums, and minimums for water temperature, turbidity, pH, alkalinity, hardness, 

total coliforms, and pumping rates measured at the water treatment plant from January 

2003 through December 2004.  It is important to note that these data were collected after 

all four raw water sources had mixed.  Routine raw water-quality measurements are not 

collected for site W-2 before it mixes with the other three sources.  This public water 

system was given a susceptibility score of “high” in the TDEC Source Water Assessment 

because the ground water is derived from a fractured/karst rock aquifer under the 

influence of surface water, and there are many potential contaminant sources in Zones 1 

or 2 of its Wellhead Protection Area.  These sources include highways, railroads, sewer 

lines, commercial industries, and the nearby creek (which has tested positive for 

Cryptosporidium in the past). 

For this virus study, site W-2 was assumed to have a “high risk” of fecal 

contamination.  The well was sampled on April 12, 2004 and August 16, 2004.  Samples 

were collected from a faucet in the well pump house, before the water mixed with the 

other sources or received any treatment.  There was too much air coming from the faucet 

to connect the intake hose for the virus sampling apparatus directly to it.  Instead, water 

was allowed to flow from the faucet into a sterile bucket and was then pumped through 

the virus sampling apparatus using a sterile electric pump.



www.manaraa.com

 45

Table 2-7.  Raw water-quality parameters measured by the treatment plant for site W-2 from January 2003 to December 2004.  The 
measurements were taken after all four raw water sources for the utility mixed prior to treatment. 
 
Month/ 

Year 
Daily Pumping Rate  

(MLD) 
AVG      MAX     MIN 

Temperature  
(°C) 

AVG      MAX     MIN 

Turbidity 
(NTU) 

AVG      MAX     MIN 

pH 
(standard units) 

AVG      MAX      MIN 

Alkalinity  
(mg/L as CaCO3) 

AVG      MAX     MIN 

Hardness  
(mg/L as CaCO3) 

AVG      MAX     MIN 

Total Coliforms   
(CFU/100 mL) 

AVG      MAX     MIN 

Jan/03 9.6 12.2 5.0 14 15 13 5.1 15.8 2.8 7.50 7.58 7.42 135 142 130 143 152 138 113 200 25 
Feb/03 9.4 11.8 4.8 14 15 14 5.7 22.3 2.3 7.47 7.54 7.32 131 143 112 142 154 120 354 1080 40 
Mar/03 9.0 12.1 4.2 15 16 14 3.0 4.4 2.4 7.45 7.55 7.33 126 139 115 132 148 124 165 520 30 
Apr/03 9.3 11.5 4.8 15 16 15 6.2 71.6 2.4 7.45 7.52 7.38 130 138 123 139 142 130 801 4600 70 

May/03 9.2 11.8 6.1 16 17 15 7.9 11.9 2.0 7.35 7.47 7.23 119 135 104 126 144 110 1233 7400 280 
Jun/03 9.4 12.1 5.3 16 17 16 4.2 16.5 2.5 7.43 7.59 7.34 130 138 121 135 142 124 943 6200 200 
Jul/03 9.7 11.8 5.0 17 17 16 3.6 8.8 2.2 7.40 7.54 7.31 135 138 131 138 144 130 1619 7900 400 

Aug/03 9.3 11.0 5.5 17 17 16 3.0 3.9 2.4 7.42 7.49 7.34 142 146 138 149 154 142 1019 2550 300 
Sep/03 9.2 10.8 4.7 17 17 16 4.1 11.0 2.6 7.44 7.52 7.31 146 150 142 153 158 148 1204 4900 200 
Oct/03 8.6 10.5 4.5 16 16 15 3.1 5.8 2.4 7.45 7.53 7.33 149 152 147 155 160 150 509 1200 200 

Nov/03 7.8 10.1 3.7 15 16 15 3.4 8.7 2.4 7.49 7.57 7.36 148 151 144 151 154 148 1222 6400 200 
Dec/03 8.4 10.7 4.2 14 15 14 3.3 9.2 2.1 7.43 7.34 7.52 145 150 138 147 152 140 791 5100 200 
Jan/04 8.9 10.4 4.5 14 16 13 3.4 10.3 2.0 7.45 7.51 7.38 138 145 133 143 146 138 967 6800 150 
Feb/04 8.9 11.1 4.5 14 15 13 3.8 35.4 1.6 7.41 7.50 7.35 131 138 125 137 146 130 514 1300 100 
Mar/04 9.2 11.8 4.6 15 15 14 2.7 5.7 2.0 7.46 7.52 7.38 133 138 130 137 142 134 925 1800 400 
Apr/04 8.9 10.9 4.5 15 16 14 2.7 5.4 1.6 7.47 7.53 7.38 137 140 132 139 142 132 979 5300 500 

May/04 7.9 10.8 2.5 16 17 14 3.0 4.4 2.3 7.54 7.60 7.45 140 145 135 144 148 138 701 2500 300 
Jun/04 8.5 9.7 2.8 16 16 15 3.1 6.7 1.7 7.55 7.61 7.46 142 144 140 144 150 142 597 2200 150 
Jul/04 6.5 8.6 2.7 16 17 16 2.3 3.7 1.8 7.52 7.62 7.38 145 153 144 148 158 142 645 1900 250 

Aug/04 7.0 9.5 2.8 16 16 15 2.1 3.4 1.6 7.54 7.62 7.48 145 150 142 147 150 142 618 1200 300 
Sep/04 7.2 10.2 2.8 15 16 15 3.1 30.0 1.5 7.53 7.61 7.40 141 148 134 147 152 140 807 6000 300 
Oct/04 9.2 13.6 2.6 15 16 14 2.8 4.1 2.1 7.51 7.59 7.35 145 152 137 156 160 144 298 600 100 

Nov/04 8.9 11.5 5.2 15 15 14 3.8 26.0 1.7 7.49 7.55 7.34 142 151 134 154 160 134 619 2500 200 
Dec/04 8.8 10.2 4.7 14 15 13 3.2 18.6 1.2 7.40 7.48 7.33 124 132 117 131 140 122 713 4200 200 
Abbreviations:  MLD, million of liters per day; °C, degrees Celsius; NTU, nephelometric turbidity units; mg/L as CaCO3, milligrams per liter as calcium carbonate; CFU/100 mL, colony forming  
units per 100 milliliters of water



www.manaraa.com

 46

Site W-1 

 Site W-1 is a well that was completed in 1993.  The well field for site W-1 is 

located in a valley underlain by fractured and karst Cambrian-aged rocks.  The well is 

drilled into the Honaker Formation (also known as the Honaker Dolomite) of the 

Cambrian-aged Conasauga Group.  The Honaker Formation consists of dolomite, 

limestone, and shale with interbedded layers of gravel.  The driller’s log for this well 

(Appendix 2-4) indicated about 35 m (115 ft) of weathered-clay residuum and alluvial 

materials (clay, gravel, sand, and cobbles) overlying fractured or karst interbedded 

limestone and shale with gravel seams.   

The well is 93 m (305 ft) deep, encased in 20.3-cm (8-inch) steel to 68 m (223 ft), 

and is an open borehole from 68 m to 93 m (223 to 305 ft).  From the driller’s report, the 

total well yield was 4,500 LPM (1,200 GPM).  The well is pumped at an average daily 

rate of about 3.4 MLD (0.9 MGD).  This well is one of four raw water sources (3 wells 

and 1 spring) for a public water system that serves about 11,600 people.  Average daily 

production for all four sources combined is about 7.2 MLD (1.9 MGD).  Almost half of 

the water produced from site W-1 is sold to a neighboring town.  The rest of the water 

produced from site W-1 provides about 27% of the total water supply for the public water 

system.   

Site W-1 has been designated in the TDEC Division of Water Supply Source 

Water Assessment as GWUDI and was given a susceptibility score of “high” because the 

raw water source is derived from a fractured/karst rock aquifer, is under the influence of 

surface water, and has highways, cemeteries, facilities with underground injection 